

		Metallurgical Test Report Cleveland-Cliffs Coshocton Works 17400 State Route 16 Coshocton, OH 43812 U.S.A.				Page 1			
C U S T O M E R RELiance STEEL & ALUMINUM CO BRALCO METALS DIV 15090 NORTHAM ST LA MIRADA, CA 90638		S H I P T O BRALCO METALS DIVISION ENTER ONLY ON DESMAN RD-GATE 1 15090 NORTHAM STREET LA MIRADA, CA 90638		MILL ORDER NO. 272187-1515		PROCESSOR ORDER NO. 43-177628		BUYERS ORDER NO. 43-177628	
				PART NO.		ALT PART NO.			
				ENGLISH UNITS --PRODUCT:-- METRIC UNITS .0400 NOM 36.0000 X 120.0000					
LIFT ID	PIECE	HEAT	PARENT LIFT ID	NET WEIGHT	OUTSIDE PROCESSOR ID	ALT LIFT ID			
527349-01A-001	32	7551918	527349-01	1,578 LBS. 716 KG.	LP62738402	894516			
527349-01A-002	32	7551918	527349-01	1,580 LBS. 717 KG.	LP62738403	894516			
527349-01A-003	32	7551918	527349-01	1,578 LBS. 716 KG.	LP62738404	894516			
527349-01A-004	32	7551918	527349-01	1,580 LBS. 717 KG.	LP62738405	894516			
527349-01A-005	32	7551918	527349-01	1,580 LBS. 717 KG.	LP62738406	894516			
527349-01A-006	32	7551918	527349-01	1,580 LBS. 717 KG.	LP62738407	894516			
527349-01A-007	30	7551918	527349-01	1,484 LBS. 673 KG.	LP62738408	894516			
TOTAL LIFTS		TOTAL PIECES		TOTAL NET WEIGHT					
7		222		10,960 LBS. 4,973 KG.					
L-Ladle Analysis of Heat P-Product Analysis of Parent Coil									
CHEMICAL ANALYSIS									
ID (see pg)	C	MN	P	S	SI	CR	NI	MO	N CU
* L 7551918	.12	1.13	.029	.001	.51	17.44	7.09	.10	.03 .20

		Metallurgical Test Report Cleveland-Cliffs Coshocton Works 17400 State Route 16 Coshocton, OH 43812 U.S.A.				Page 2				
C U S T O M E R		RELIANCE STEEL & ALUMINUM CO BRALCO METALS DIV 15090 NORTHAM ST LA MIRADA, CA 90638		S H I P T O		Certificate No. CSW-2026-8261229-272187-1515-01 Load No. 8261229 Srn No. 8261229				
		BRALCO METALS DIVISION ENTER ONLY ON DESMAN RD-GATE 1 15090 NORTHAM STREET LA MIRADA, CA 90638		MILL ORDER NO. 272187-1515 PROCESSOR ORDER NO. 43-177628 PART NO. ALT PART NO.		BUYERS ORDER NO. 43-177628				
				.0400 NOM 36.0000 X 120.0000 ENGLISH UNITS --PRODUCT:-- METRIC UNITS						
ISSUE / SHIP DATE: 04/07/2026		REMARKS THIS MATERIAL WAS MELTED, CAST AND MANUFACTURED IN THE U.S.A. [DFARS 252.225, 7001.7008, AND 7009 COMPLIANT]. MATERIAL MEETS ALL TECHNICAL REQUIREMENTS OF REFERENCED SPECIFICATIONS. BRALCO CHEMICAL TEST METHODS ASTM A751, E1019, E1086 MATERIAL MELTED IN BUTLER, PA, USA MATERIAL SUPPLIED IN ACCORDANCE WITH EN 10204:2017 TYPE 3.1 Cleveland-Cliffs Coshocton Works laboratory is ISO 17025 accredited. Test results listed only relate to the product shown on this test report. Test report shall not be reproduced, except in full, without the written approval of the original testing laboratory. Conformance to the specification limits are based on simple acceptance that the results are within the limits (measurement uncertainty is not taken into account).								
PRODUCING MILL: Cleveland-Cliffs Coshocton Works 17400 State Route 16 Coshocton, OH 43812 U.S.A.										
PRODUCT DESCRIPTION CR SHT TYPE 301 STAINLESS NI 6.5% TR FINISH 1/2 HARD SLIT EDGE * ASTM A 480-25B * ASTM A 666-24 UNS S30100 * AMS 5518P										
PARENT LIFT ID	POS	DIR (L, T, D)	COND	% ELONG	ELONG METHOD	ELONG GAUGE LENGTH	TENSILE STRENGTH (KSI)	Y.S. .2% OFFSET (KSI)	ROCKWELL HARDNESS Tail	ROCKWELL HARDNESS Front
527349-01	T	T	A.S.T.M 26.2 COND	BEND 180 2T	CALC	2 Inch	162,9000	140,9000	C 35.0	C 36.0
PARENT LIFT ID	POS	DIR (L, T, D)	COND	% ELONG	ELONG METHOD	ELONG GAUGE LENGTH	TENSILE STRENGTH (KSI)	Y.S. .2% OFFSET (KSI)	ROCKWELL HARDNESS Tail	ROCKWELL HARDNESS Front
527349-01	T	T	A.S.T.M PASS COND	BEND 180 2T	CALC	2 Inch	167,0000	125,0000	C 35.0	C 36.0
PARENT LIFT ID	POS	DIR (L, T, D)	COND	% ELONG	ELONG METHOD	ELONG GAUGE LENGTH	TENSILE STRENGTH (KSI)	Y.S. .2% OFFSET (KSI)	ROCKWELL HARDNESS Tail	ROCKWELL HARDNESS Front
527349-01	F	T	A.S.T.M 23.2 COND	BEND 180 2T	CALC	2 Inch	167,0000	125,0000	C 35.0	C 36.0

[illegible]